ITEM 57709

XBMADBULL r.0.

1/10 XB (TFRIS—REILM) YU—-X XBYYRTIIb

(v FARE)
Components
Bauteile
Eléments

EEW
Transmitter
Sender

Emetteur

Schalter-Schmiermitte!
Nettoyant pour contacts

Ritzel-Anschlag

E=AED 3T (D3) RCH—
Pinion stopper R/C Car
Bloque-pignon

XRWB7 > 7T

RC-Auto

AR(ZIR—Y)
Driver figure (Z part)
Fahrerfigur (Z Teile)
Figurine du pilote (Piece 2Z)

3X10mm% v EVITER

Tapping screw
W X3 Schneidschraube
Vis taraudeuse

Transmitter antenna
Sendeantenne FUFFIAT
Antenne de I'émetteur Antenna pipe
aenr:jedraht
e ~N ine d’antenne +ELUF
ITEMS REQUIRED ARFERS Steckschiissel
ERFORDERLICHES ZUBEHOR Spare parts Clé a tube
OUTILLAGE NECESSAIRE Ersatzteile
piéces de rechange
RFYTEV(X) o R
7.2vERE «n Snap pin (large) NAKLF
Sooretes Ladegort Federst (o0 e e
§ Chargeur w ) Epingle métallique (grande) Cis Allon
(BUCHEROWLEK HD) HIMBCEMMA) - x8 (Bl ¥ 72 T R) / TOOLS RECOMMENDED / BENOTIGTE WERKZEUGE / OUTILLAGE
ITEMS REQUIRED R6(AA)UM3 Batteries for transmitter L
ERFORDE?!LICHES ZUBEHOR ROIAAIUMS Batterien flr den Sender BN
OUTILLAGE NECESSAIRE 715 FOAAUMG pourFémeteu oo

ReAY  |{  Rea)

RSA | Relaa)

RSN |{  RelaA)

q
q
q
q

|
|
|
I

ROAA)  |{  Relan)

Toumevis +(grand)

+ KS1/8—()

+ Screwdriver (small)
+ Schraubenzieher (klein)
Tournevis + (petit)

(Z7ORDBRE)
Transmitter operation
Bedienung des Senders
Utilisation de I'émetteur
i
EEbD g"a'g“'
Left tum Dance
Linksdrehung

Virage a gauche

Marche avant

=]
Ve
Forward
Vorwiérts

RIBWAT VT
Transmitter antenna
Sendeantenne
Antenne de I'émetteur

HxbD {
Right tum

Rechtsdrehung

Virage a droite

£33
Reverse
‘ ?AL;CMe arriére
L\

AFPIYITRL—=I

: Charging battery
f;iek':;‘g wheel Aufiaden des Akkus
Le volant de direction Charge du pack
20y MILEYH— FERE
Tt tger Sty
aszugg ~
Manche de gaz Chargeur compatible

K 7ORDOED IHWHEARICHKE > TEEBRARBEANTSES L,

% Refer to the instruction included with R/C unit for battery installation.

Y Beachten Sie bezuglich des Einlegens der Batterien die bei der RC-Einheit beiliegende Anleitung.
% Se référer au manuel inclus dans I'équipement R/C pour installation d’accus.

KRAFPYITRLA=ILERELETDOTIEENY RILOYNADKRE
BODET, AOY MRV H—EXRE<BDOTIEERE—FHHEET,
YMove steering wheel to tumn. Move throttie trigger for speed adjustment.
%Zum Lenken das Steuerrad drehen. Zur Geschwindigkeits-Regelung den
Gaszuggriff bewegen.

Y Toumer le volant pour virer. Agir sur la gachette pour doser la vitesse.

CGETAR72VIAyTU—%2RBLTTE W)

7.2VIRy T U—
Running battery
Fahrakku

Pack de propulsion

0301 ©2001 TAMIYA

1050031



gm—r»ra)ﬂif)) 2+ v TEV(K)
ody detachment ) Snap pin (large) 7
Abnahme der Karosserie Federstift (groB) /

Enlever carrosserie Epingle m/étw (I

KRAFVTEVEALTRFAEALET,

*Remove snap pins and detach body.

% Ziehen Sie die Federklammem heraus und nehmen Sie die Karosserie ab.
YEnlever des épingles métallique comme indiqué.

(EFTR/INY T U —DER)
Running battery

Fahrakku

Pack de propulsion

" (D RCHRAEDHEBZVKICAD LICREET,
Forward Keep all wheels clear of ground to prevent run away.
Vorwirts Die Rader vom Boden freihalten um Wegfahren zu verhindem.

Surélever le véhicule, les roues hors de contact du sol pour éviter un départ inopiné.

@ Z2E—kKary hrO-5—OURHIFEROEILORBICE>TWSZ EERBLET,
Make sure speed controller is in neutral as shown.
Die Neutralstellung des Fahrreglers wie abgebildet tiberpriifen.
S'assurer que le variateur est au neutre comme montré.

Q) BRERA vy FHOFFICBE>TWBZEEBEBLT/\YyFU—IXRI 59— EEHLET,
Make sure the receiver switch is off before connecting battery.

Uberpriifen Sie vor dem Zusammenstecken des Akkusteckers, daB der Empfangerschalter auf AUS steht.
S’assurer que l'interrupteur est sur position arrét (OFF) avant de connecter le pack d’accus.

*FUTFTREBULET
% Pass antenna.
Y Antennenrohr durchfiihren.

*Passer I'antenne. RF Yy TEV(K)

Snap pin (large)
Z2E—KarvkO—5— Federstift (groB)
Speed controller Epingle métallique (grande)

Fahrtenregler

Variateur de vitesse

BRX1YF

Receiver switch
Empféanger-Schalter

Interrupteur du circuit de réception

(RE—KOQ>hO—F—DAVFTF VX))
Speed controller maintenance

Wartung des Fahrreglers

Maintenance du variateur de vitesse

R¢—karvbra—5—
Speed controller
Fahrtenregler
Variateur de vitesse

BRIVR

Switch lubricant
Schalter-Schmiermittel
Nettoyant pour contacts
électriques

KERBOFNEZIEWMOERTY RAEMRITET,

% Clean metal parts in speed controller and lubricate with grease.
Y% Die Metallteile im Fahrregler reinigen und mit Fett schmieren.

Y Nettoyer les piéces métalliques du variateur et lubrifier avec de la
graisse.

@ eR—Y, IR—IESELCBMEFIVIELTLILE N,

i
é* i 7|E> (X) A3 ;'ZV.’ “yba?;tu - Check R/C car movement referring to page 6 and 7.
deagr&'&(égfs)) g pateny Die Fahrt des RC-Autos geméiB Seite 6 und 7 iiberpriifen.
Epingle métallique (grande) Pack de propulsion Veérifier les mouvements de la voiture en se reportant pages 6 et 7.

57709 EXPERT BUILT MAD BULL




TAMIYA

(E—9—DEE) *EZA VOO HFICIIDIEFEAL MERHF RO STESMOALET,
Exchange motor % Position pinion gear using D3. Remove D3 after attaching.
Motor austauschen % Das Antriebsritzel unter Zuhilfenahme von D3 befestigen. Nach dem Anbringen

D3 entfernen.

Changer le moteur % Positionner le pignon au moyen de D3. Enlever D3 aprés fixation.

r_
1TERY j
Grub screw
Madenschraube
Vis pointeau
A ESLHBBANCLHTHET, Jk—
*Firmly tighten on shaft flat.
*Auf der flachen Seite des
~ Schaftes festziehen.
17T (9.33\:1 I Y Bloquer sur le méplat de I'arbre.
17T pinion gear (included in set) D3
540(f4 M) €E—9—
540 type motor (included in set)
E e e e
Spoit-Tuned-Melter
J

NEEL VT
Hex wrench
Imbusschlissel
Cié Alien

KE—Y—EXETIRRE DFT115075XFUV I 850X IINEFTRTRFPUVTBIBICLTTFEIV.E—%
— FV. A= KAV FO—-5—RELCRIBHHD D MHBRT ZBNDBD LT,
BE—IY—RBLRICENINTVWEIXVPEFERALTTEW,

Y When using optional motor and/or pinion gear, fully equip the car with ball bearings (not included). Otherwise, motor,
gear or speed controller might be damaged. Use pinion gear shown above.

% Bei Verwendung von Zubehdrmotor oder/und Getriebe ist das Auto volistiandig mit Kugellagem auszuriisten (nicht
enthalten). Wird dies unterlassen, konnten Motor, Getriebe oder Fahrregler beschadigt werden. Wie obenstehend
abgebildet, ein um Ritzel verwenden.

Y Lorsqu’un moteur et/ou un pignon moteur optionnels sont employés, équiper entiérement la voiture de roulements a
billes (non indluse). Sinon le moteur, la pignonnerie ou le variateur de vitesse pourraient étre endommagés. Utiliser le

pignon moteur montré ci-dessus.

CAFZDELD {317)
Driver figure / Fahrerfigur / Figurine du pilote

* AR EFHICEDETTABICEERD TE L,
BRICIBIIVHS—IFXILBEESBOLET,

*Paint figure as you like using paints such as Tamiya Enamel Paints.
% Bemalen Sie die Figuren nach eigenen Ideen mit Plastikfarben.

Y Peindre les figurines & son gré avec des peintures 4 maquettes
plastique.

z2.

MAS5 3><10mm‘é
— \

MA53x10m—-i ‘ \
AT \O

{(SP.520 CVA Y /)Xx—ya—k(I)EvY k)

50520 C.V.A. SHORT SHOCK UNIT SET I Front damper Dléarnnpeé lensg‘tged 7:Imrr} .
erer ge des ampfers: 77mm
Xz:d rti StoBdinmtpfer Longueur de I'amortisseur: #77mm

(Vv F>ix—) FIR—& : 94mmTHMILTEY, ortisseur av:
Rear damper Damper length: 94mm MECZ Ry
Hinterer StoBdampfer LLa"ge des dS'f,’Bdé"‘P'W 9;4':“‘"‘ Piston (standard)
Amortisseur arriére ongueur de lamortisseur: 34mm 2 | > Kolben (Normalausfiihrung)

Piston (standard) Piston (standard)

Kolben (Normalausfiihrung)

Piston (standard)

TSVIIRAT &
Flanged tube (short)
Kragenrohr (kurz)

Tube a flasque (court)

3X15my v EYTER

{(Za>vry>it—)

FIR—& : 7T THMITETS .

60)9xs

MA4 3X14mn

MA3 3x18mn

Tapping screw
Schneidschraube
Vis taraudeuse

OP.8,0P.29 11503 /X\—>—ILRFP UV YT
53008, 53029 1150 SEALED BALL BEARING SET 53030 850 SEALED BALL BEARING SET (4 pcs.)

OP.30 8503 /X\— < — L7 Y > T4@

)
MA4 3x14m  GOR) MB7

Q) =

O = O

MB12 850

57709 EXPERT BUILT MAD BULL




2FvTEV(K)
JX—Y ) X k/Parts list Snap pin (large)

MAS

2>y TE(K)

Snap pin (|arge)§

2FyTEV(KR)
Snap pin (large)

UPZA4YV-ik1—Jb
Rear tire/wheel

Z1~Z4,28,MA5
-
Front tire/wheel

PoTFIRA T —
Antenna pipe

RAFPYIYITT—LI
Steering arm

Pyv7T34 bk
Upright Ay k1Y -R1—IL

Front tire/wheel

MA4 Oy k& 2ik—

Front damper
C— Y 1 #HEB
IR—Y U R MB7 115075~PYU>4 x3 MB135m7vysv— x2
AP C/t—Y (C1~C3) ZIR—Y (Z1~24. Z8) MB8 3x12m¥vyE>JEX x3 MBI14tAVKIvIH x1
Sp— D/t—Y (D1~D3) ZFPYHTF—I MB9 26x8m¥y vyEYJTERX x3 MB15 4 x95mmz/ v+ 7 k x1
*¥v4o—ZL-R E/X—Y (E1~E7) JAY NI UIR— YT — MB10 3 x25mm#L 22 x2 MB16 K517+ 7Tk x2
AJX—Y (A1~AB) FIX— (F1~F5) ZOY kI RA—IL MB11 3mnA EXY x1  MA4 3x14nnEdfdE R x1
B/t— (B1~B3) G/t—Y (G1~G4) Y GALRA—IL L MB12 850X %L x1 MA5 3x10mm¥ v E>JTEZR x14
TR #EEC
FrLoF mES—7 Juz ] I : ;
T J A A . MC1 RFPUrOvEK x1  MA4 3x14mmEiftE X x4
L ~ARLYF FAOYIRTE RFvTEY (K) MC2 ZAvFH/t— x1 MA5 3x10m¥ yELTEX  x10
SEA MC3 26x12m¥ yEXFER x1  MA6
. e e MC5 3m7 v v — x1 3x10m7SYYFyEUIER  x3
MAD SxZamRTUI EX X2 MAS 3x10myyETEX X2 MC6 2m7y S v — x2  MB7 115075~7PUoY 6
MAS 3 18 £ % X2  3x10mISUUSyEPLLEZ  x3 MC7 4m75>¥0vo+ vk x4 MB8 3x12m¥vyEyIER  x1
MA4 3x 14mmEEfE X x2 (__MC8 Hhr—INT x2
= MD1 X¥—KIJr hO—5— MD6 3x8m7 5> Y v EVTER
MB1 E—5—7L—hk x1  MB4 ~ALEY (1) x3 MD2 21 v F0Ov K BRTUZ
L MB2 ~~ILS Tk x1  MB5 17TE=A>#%+v x1 mgi;‘ézi;yhu S ;;Z;/mv
<~ W — - —Z— - b
MB3 Y () x2 MB6 SmTvv x2 MD5 3x 18m% v £~ 7 ER




TAMIYA

(Fvo—2)
Gearbox

(FT7 %)
Differential gear

Py —ZR-—-
Right gearbox

7§ MB7
/@£;§<£:m4

MB4
.

VY& iX—
Rear damper

Left gearbox

MD5

Y7594 Y-ik1—IL
Rear tire/wheel

MA5

72VL—> > TRy FY—
Ni-Cd 7.2V Racing Pack Battery

==
=M 20y kLY —K

Receiver
Throttle servo
AET—7 RFF Y TH—R ‘ ZEWI AV F
Double-sided tape Steering servo Receiver switch
i BagB

Parts list MB?7 1150 Plastic bearing x3 MB13 5mm Washer x2
Body C parts (C1~C3) Z parts (Z1~24, Z8) MB8 3x12mm Tapping screw x3 MB14 Counter shaft x1
Chassis D parts (D1~D3) Steering arm MBS 2.6x8mm Tapping screw x3 MB15 4x95mm Shaft x1
Gearbox (left and right) E parts (E1~E7) Front damper/Rear damper MB10 3x25mm Screw x2  MB16 Drive shaft x2
A parts (A1~A6) F parts (F1~F5) Front tire/wheel MB11 3mm Grub screw x1 MA4 3x14mm Step screw x 1
B parts (B1~B3) G parts (G1~G4) Rear tire/wheel L MB12 850 Metal bearing x1 MAS 3x10mm Tapping screw x14

\ Tool bag Bag C
L ﬁg: wrench 3;‘;‘::‘;';‘3” tape g:’asem arge) ] MC1 Steering rod x1  MA4 3x14mm Step screw x4
ap pin (large) MC2 Switch cover x1 MAS5 3x10mm Tapping screw x10

Bag A MC3 2.6x12mm Tapping screw x1 MAG6 3x10mm Flange tapping screw x 3
MA1 3x22mm Screw pin x2  MAS 3x10 Tapping screw x2 MC5 3mm Washer X1 MB7 1150 Plastic bearing x6
MA2 3x22mm Tapping screw x2 MAG 3x10mm Flange tapping screw %3 MC6 2mm Washer x2 MBS 3x12mm Tapping screw x1
MA3 3x18mm Step screw x2 MC?7 4mm Flange lock nut x4

) MA4 3x14mm Step screw x2 | MC8 Wheel hub x2

Bag B MD1 Speed controller MD6 3x8mm Flange tapping screw
MB1 Motor plate x1 MB4 Small bevel gear x3 MD2 Switch rod Switch lubricant

L MB2 Star shaft o MBS 17T Pinion gear o mgi gespeedmoéontmller cover mgna pipe
MB3 Large bevel gear x2 MB6 9mm Washer x2 MD5 3x18mm Tapping Screw

57709 EXPERT BUILT MAD BULL




SAFETY PRECAUTIONS

Foll th tlined rules fi f di trol — = \t-) R TOESENcDIEBERIILBSTF>TTFEVW XAV F
oge?;:ion,e outlined rules for sale racio con <(R C7 @Ebﬁb r"» DON/OF F@’Eg’él"eﬂi_gi% EHMDEBRDREICEL ST
@Avoid running the car in crowded areas and RCH—HNRETZIBENBDET .

near small children.

@Make sure that no one else is using the same
frequency in your running area. Using the same
frequency at the same time can cause serious ac-
cidents, whether it’s driving, flying, or sailing.
@Avoid running in standing water and rain. If R/C
unit, motor, or battery get wet, clean and dry tho-
roughly in a dry shaded area.

R/C OPERATING PROCEDURES

(1'Make sure the transmitter controls and trims
are in neutral. Switch on transmitter.

2) Switch on receiver.

(3’ Inspect operation using transmitter before
running.

(4) Adjust steering servo and trim so that the mo-
del runs straight with transmitter in neutral. — _
(5 Reverse sequence to shut down after running. EEROFUTFEDEL. AT YFZON
‘6 Make sure to disconnect/remove all batteries. KLEY,

(1) Completely remove sand, mud, dirt etc.

(8 Apply grease to suspension, gears, bearings,
etc. .

(@ Store the car and batteries separately when
not in use.

T W,

TIPS ZUR SICHERHEIT

Beachten Sié die folgenden Richtlinien fiir fehler-
freien Betrieb.

@Vermeiden Sie das Fahren des Autos an
Uberfiiliten Platzen und in der Nahe von kleinen
Kindern. Gebrauchen Sie nie die StraBe fir R/C
Rennen.

@Priifen Sie, daB niemand in der Umgebung die-
selbe Frequenz benutzt, denn dadurch kénnen
Unfalle entstehen - sowohl beim Fahren, Fliegen

oder Segein.

@Vermeiden Sie das Fahren durch Pfitzen und R . _ -

wahrend Regen. Wenn das R/C Fahrzeug, der ESEIHMICRCH—E2BDLEICEE.EH HATFIVITERDTESETHET £
Motor oder die Batterien naB werden, miissen Sie OBHEEFzVvILET, TCIKESBWESRBRAFTFZIVYIRNUL
alles sorgfaltig im Trockenen saubern und rein- EES>THRMLTTE L

igen.

KONTROLLEN VOR DER FAHRT

(D Stellen Sie sicher, daB die Trimmhebel am Sen-

der nicht verstelit sind.

@ Empfanger einschalten.

(3 Die Funktion vor Abfahrt mit dem Sender

Uberprifen.

@ Richten Sie das Lenkservo durch Einstellung
am Gestange so ein, daB das Modell bei neutraler
Sender-Trimmung geradeaus fahrt.

(5 Nach dem Fahrbetrieb in umgekehrter Reihen-
folge vorgehen.

(® Die Batterien herausnehmen bzw. abklemmen.
(7 Entfernen Sie Sand, Matsch, Schmutz etc.

(8 Fetten Sie die Aufhangung, Getriebe, Federun-
gen etc. ein.

(9 Bei Nichtgebrauch Auto und Akkus getrennt
verwahren.

MESURES DE SECURITE

Veuillez respecter impérativement les régles de
sécurité suivantes lors de I'utilisation de votre en-
semble RC.

@Eviter de faire évoluer la voiture & proximité de
jeunes enfants ou dans la foule. Ne jamais utiliser
sur la voie publique!

@Assurez-vous que personne d’autre n'utilise la
méme fréquence sur le méme terrain que vous.
Utiliser la méme fréquence en méme temps peut
étre source de sérieux accidents, pendant la con-
duite, le vol ou la navigation des modéles R/C.
@Ne jamais faire évoluer le modéle sous la pluie

ou sur une surface modillée. Si le moteur, les ac- Y .
cus, le récepteur ou les servos prenaient _ . _
Phamidité, 68 nettoyer avea un chiffon ot 168 fais- ESERBEF DBETNYFU—ERT PHRCA—KDVERPH. FhEEFPDS
ser sécher. LTEBEXL &S, DEBHFRETENWICHEDMDEL & S5,

PROCEDURE DE MISE EN MARCHE

(D Assurez-vous que les trims soient au neutre.
Mettre en marche I'émetteur.

(2 Mettre en marche le récepteur.

(3 Vérifiez la bonne marche de votre radiocom-
mande avant de rouler.

@ Le trim de direction doit étre réglé pour que
manche au neutre, le modéle évolue en ligne droi-
te.

(® Faites les opérations inverses aprés utilisation
de votre ensemble R/C.

(® Assurez-vous que les batteries soient bien dé-
branchées et sortez-les du modéle.

@ Enlever sable, poussiére, boue etc...

(® Graisser les pignons, articulations...

(9 Rangez la voiture et les accus séparément. ;gvpmgugg‘ﬂz&yt/a ViREDT R BEMILTHFZEZUL-DDUEL & 5. FTDR.
BRIV ZZILTEEXEL &S, Ny TFU—RBRIRICLTHEEET,
57709 EXPERT BUILT MAD BULL

6




ETHEEZELLS
PRACTICING
UBUNG
ENTRAINMENT

ORI MAEHLELSICES R THEL S,
@Practice to achieve a large regular oval.

@Uben Sie, bis Sie ein sauberes Oval fahren kénnen.
@Exercez vous a décrire un grand ovale régulier.

OEZEREEFNALT.8DFERHMCLSIC
ESETHELS,

@Use empty cans etc. as pylons for figure “8” drill.
@Verwenden Sie leichte, leere Bichsen etc. als Mar-
kierung fiir einen 8er-Ubungskurs.

@Employez des boites vides... comme repéres pour
réaliser des “8”.

Q@I1—F—DEFTIR . N—TICADELEICEE
ZEEEUVU BMDNDRDIELEBICEEELITT
F<ELVWTL L S,

@Decelerate when entering into a curve and pick up
the speed after vertex of the curve.

@Nehmen Sie beim Einfahren in die Kurve Gas weg
und

beschleunigen Sie nach dem Scheitelpunkt der Kurve.
@Ralentissez a I'entrée d’une courbe et reprenez

de la vitesse apres le passage du milieu de la courbe.

cSTFxvo
TROUBLE SHOOTING
FEHLERSUCHE
RECHERCHE DES PANNES

AENMLWLHR?2 EB-IEER . E(RCH-)
EEBICHTEIK. TORERTLSTILF
IV EfTO>TTFE W,

% Before sending your R/C model in for repair, check
it again using the below diagram.

% Bevor Sie Ihr Modell zur Reparatur einsenden,
priifen Sie es nochmals selbst entsprechend der fol-
genden Anleitung.

YAvant de renvoyer votre modéle RC pour une répara-
tion, vérifiez-le a nouveau en suivant ce processus.

XENEBRREREIBRINBDET,
% Photo may vary from product.

BEODORYE PROBLEM = CAUSE
PROBLEME URSACHE
CAUSE

®ULJA REMEDY
LOSUNG
REMEDE

ETBNYTU—DAEBINTVETHI?

Weak or no battery in model.

Schwache oder keine Batterien in Auto.

Pack de propulsion manquant ou insuffisament chargé.

ETHENNYTYU—EFXBULTTIL,

Install charged battery.

Voll aufgeladene Batterien einlegen.

Recharger la batterie Ni-Cd. .

EAH L

Model does not move.
Modell fahrt nicht.

Le modeéle ne démar-
re pas.

Damaged motor.
Motorschaden.
Moteur endommagé.

E—I—ICHMEMRBHODELEADL?

REVPAVUVOETTHLLBIBER.E—F—EXBLTFEI,
Replace with new motor.

Durch neuen Motor ersetzen.

Remplacer par un nouveau moteur.

Worn or broken wiring.

Cablage sectionné ou usé.

A—FEHFPRITTYI—RULTVEEADL?

Verschlissene oder gebrochene Kabel.

A—KRZULHDDEBRITDID X —H—ICEEEKBLTT I,
Splice and insulate wiring completely.

Kabel anspleien und gut isolieren.

Vérifier et isoler le cablage.

A dirty speed controller.
Verschmutzter Fahrregler.
Variateur de vitesse sale.

AE—=RAryrA-F—HBhTVERBAN?

2R—TIEBEBRLAVTFTVRAELTTE W,
Maintenance speed controller referring to Page 2.

Den Fahrregler entsprechend Seite 2 regelmaBig warten.
Entretien du variateur: voir page 2.

EER.ZEROT VT FIBOUTVWETH?

Improper antenna on transmitter or model.

Sender- oder Empfangerantenne ist nicht ganz herausgezogen.
Probléme d'antenne émission ou réception.

EER. SBEROF VT FEDIELTTEL,
Fully extend antenna.

Antenne vollstindig herausziehen.

Déployer entiérement I'antenne.

BS3&SIKESKEW
No control. AD?
Keine Kontrolle.

Perte de controle.

ou le modéle.

ETRNY T U P XERORBHIDLEE>TVER

Weak or no batteries in transmitter or model.
Schwache oder keine Batterien in Sender oder Auto.
Accus manquants ou insuffisamment chargés dans I'émetteur

ETANRNYTY—E2FHABUTTIVREROBBEFRRDOED
ERBMULTTE,

Install charged or fresh batteries.

Legen Sie geladene Akkus oder neue Batterien ein.

Installez des accus rechargés ou des piles neuves.

= o8&

AWEHTYRT Yy TEhTWETH?
Improper lubrication on rotating parts.

Drehende Teile unzureichend geschmiert. Fetten.
Mauvaise lubrification des piéces en rotation.

Apply grease.

Graisser.

AIWERICT U REDIFTFEW,

2

B THDORCEFILERRLTVWERAN?
Another R/C model using same frequency.

Ein anderes RC-Modell fahrt auf der gleichen Frequenz.
Un autre modéle R/C est sur la méme fréquence.

BREZEZXSZNLPURHERSZET,

Try a different location to operate your model.

Das Auto an einem anderen Ort fahren lassen.

Essayez un autre endroit pour faire rouler votre modéle R/C.

57709 EXPERT BUILT MAD BULL



XB MAn B“LL @ESEBEVRRMI/NYTFU—ZB3TLTHEEXLLD

AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please take
or send this form to your local Tamiya dealer so that the
parts required can be correctly identified and supplied.
Please note that specifications, availability and price are
subject to change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie TAMIYA-Ersatzteile kaufen méchten, nehmen
Sie bitte zur Unterstitzung dieses Formular mit zu threm
ortlichen Fachhéndler. Beziglich der Angaben, der Lager-
haltung der Artikel und der Preise sind Anderungen vor-
behalten.

SERVICE APRES-VENTE

LISTE PIECES DETACHEES

Afin de vous permettre de vous procurer des piéces de
rechange Tamiya, Amenez cette liste a votre point de
vente Tamiya qui ne manquera pas de vous renseigner.
Veuillez noter que les caractéristiques, disponibilité et prix
peuvent changer sans avis préalable.

PARTS CODE
0335195 Body
0335122 Chassis
0555098 Gear Case L&R
9335236 A Parts (A1-A6)
0444134 B Parts (B1-B3)
0555099 C Parts (C1-C3)
9005677 D Parts (D1-D3)
9005510  E Parts (E1-E7)
9335237  F Parts (F1-F5)
9335231 G Parts (G1-G4)
0225033  Z Parts (21-24, Z8)
9415376  Steering Arm Bag
0445169  Left Upright
0445207  Right Upright
9415375 Damper Bag
Front Damper x2 Rear Damper x2
9805618  Front Tires & Wheels (2 pcs. each)
9805619  Rear Tires & Wheels (2 pcs. each)
9805213  Tires (4 pcs.)
9415298 Tool Bag
9415400 Metal Parts Bag A
9415401  Metal Parts Bag B
9415402 Metal Parts Bag C

9805755 3x22mm Screw Pin Bag (MA1 x4)
2080029 3x22mm Tapping Screw (MA2 x1)
9805573  3x18mm Step Screw (MA3 x2)
50582 3x14mm Step Screw (MA4 x5)
50577 3x10mm Tapping Screw (MA5 x10)
9805662 3x10mm Flange Tapping Screw (MA6 x5)
4305125  Motor Plate (MB1)
50602 Diff. Bevel Gear Set

(MB2 x1, MB3 x2, MB4 x3, MB6 x2)
3515005 17T Pinion Gear (MB5)
0555015 1150 Plastic Bearing (MB7 x10)
9805629  3x12mm Tapping Screw (MB8 x4)
9805665 2.6x8mm Tapping Screw (MB9 x2)
9805620 3x25mm Screw (MB10 x2)
50576 3mm Grub Screw (MB11 x10)
50038 Tool Set (Box Wrench, Hex Wrench, MB11 x4)
9805759 5mm Washer (MB13 x5)
3485042  Counter Shaft (MB14)
3555057  4x95mm Shaft (MB15)

3455411 *1 Drive Shaft (MB16 x1)

5305020 Steering Rod (MC1)

6275013  Switch Cover (MC2)

9805668  2.6x12mm Tapping Serew (MC3 x4)
50586 3mm Washer (MC5 x15)

9805758 2mm Washer (MC6 x5)

9805557 4mm Flange Lock Nut (MC7 x4)
9805337  Wheel Hub (MC8 x2)

4505172  Speed Controller (MD1)

5315008  Switch Rod (MD2)

7305015  Resistor (MD3)

0445768  Speed Controller Cover (MD4)
9805575  3x18mm Tapping Screw (MD5 x2)
2080030 3x8mm Flange Tapping Screw (MD6 x1)
50197 Snap Pin Set (Large x10, Small x5)
9805666 Receiver Switch

50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metal Hook (10 pcs.)
87023 Switch Lubricant

87025 Ceramic Grease

7435044  Motor

6095003  Antenna Pipe (30cm)

7252144  Transmitter Antenna

1425778  Sticker

1055778 Instructions (for Assemble Kit)
1050031 Instructions (for Assembled Kit)

"1 Requires 2 sets for one car.

TAMIYA SPARE PARTS & HOP-UP OPTIONS

Tamiya offers Spare Parts & Hop-Up Options for improved
performance at the track. Visit your local Tamiya dealer for
assistance. Please note that specifications, availability and
price are subject to change without notice.

TAMIYA ERSATZTEILE & HOP-UP-TEILE

Fur bessere Fahrleistung auf der Piste bietet TAMIYA Er-
satzteile und Hop-Up-Teile an. Besuchen Sie lhren ortlichen
Fachhandler, er wird Ihnen helfen. Beziiglich der Angaben,
der Lagerhaltung der Artikel und der Preise sind Anderun-
gen vorbehalten.

PIECES DETACHEES ET OPTIONNELLES

Tamiya propose des piéces détachées et piéces optionelles
pour améliorer les performances sur la piste. Rendez vous
chez votre détaillant habituel pour tous renseignements.
Veuillez noter que les caractéristiques, disponibilités et prix
peuvent changer sans avis préalable.

ITEM No.

50106 7.2V Connector Set

50170 Nylon Band Set (Large x2, Small x6)
50186 Silicone Insulated Wire

50194 Rubber Bag Set

50245 Snap Connector Set

50519 C.V.A. Mini Shock Unit Set 2

50520 C.V.A. Short Shock Unit Set 2
53008 1150 Sealed Ball Bearing (4 pcs.)

53015 3x8mm Titanium Tapping Screw (10 pcs.)
53016 3x12mm Titanium Tapping Screw (10 pcs.)
53024 4mm Aluminum Flange Lock Nut (10 pcs.)
53029 1150 Sealed Ball Bearing (2 pcs.)

53030 850 Sealed Ball Bearing (4 pcs.)

53037 Hi-Cap Damper (Short)

53068 RS-540 Sport-Tuned Motor

53095 3x10mm Titanium Tapping Screw (10 pcs.)
53132 R/C Fluorescent Color Antenna Pipes (4 pcs.)

53159 4mm Anodized Aluminum Flange Lock Nuts (Blue)
53160 4mm Anodized Aluminum Flange Lock Nuts (Red)
53161 4mm Anodized Aluminum Flange Lock Nuts (Black)
53162 4mm Anodized Aluminum Flange Lock Nuts (Gold)
53170 Glass Tape (15mmx25m)

53347 3x3mm Spring Set Screw (10 pcs.)

53351 Aluminum Reinforced Tape

110 XB (TFRIT—=REILM) YU-X

XBVYyRIl

EXPERT BUILT

MREBLLED, TOULEAR. TORTYH
—bDUSNIEHRAIT——EXBRIETTEX
W ET, HHhRy2—
Y—ERCEETIEXT WS
ZON—KROLEBREOTH
CHREEFEMBAT . &
FARE (VOO TIZYIF)
E—HICBERULABTEWV. BE.
CERICBIIVH—KPEE
wRES CHRAWCETEY,

IRFA (RTFTYH—FEU) coeccrrecccsccccscces
Sqr = cerecettinecnn

AFPIVIP—LI+
FYTSAR (L)eeer

FyTSAh (R)erer
TAYRTVIR— DT I8~ (B2F)eveeeere 8008
—JL (B2F&) seeerereseess1,350

PA= P bk G dd o

ﬁFA ----------------------- ceeene sesevecses 370
3X22MMA T Y 23— (4F)eceecesoscscsecnes 1808
3xX22mMI YT E R (18)rceeeeeecccccnnaces 90

F—H—TFL— seececcecnns

17T A R cevrercenences
KSATov 7k (13)
EAVRES TR
4x95m v 7 k
3x25mALE R (2A)- e eeee

R R P10}

seees

3X12mmG Y EY T ER (4F) cooeereenccnacnee 170
26x8my v €Y TER (2%K) - -150M
5mm7 vy 24— (Gff) ceveeeeee 210
115077«7') 2 (TOff)--eeveeeeeneneenens 270Mm
ﬁ ----------------------------- 500H
:T»r—)wxj (2fF):coeeernsesesensennenaenens 220/
17_—7IJ yd‘u \yF -------------- 22°Fq
A YFHIC—reessceccecss 2208
26x12my vy TER (4%)- 170/
A7 S IOYTF Y (AfE) coeeeeerereeee 180M
2mmT y 24— (5fE) ceeeeveee 2003
ZE—KaY hO—5— -1 -820M
RAYFOYKR seovesececns 1208
LYURY — cosesessocnssacnss -5201
Z2E—KarkA—5—Hh/x— 2508
3x18mmy v EYTER (2&)----- +150M
3xBMT S IIYEITER (1F)eeveeerecees 30
SIEP X A T cecerecrcrerecesactcatticasacns 520/
4 —eeccecscntcnnsnns «++1,3208
PUFFIAT (00 -oeereereesencecencenes 2708
:ﬁf!ﬂ?/?’?‘ .................... 500/
ZAF Y ceeeens . +450™
#MILFy hﬁﬁﬁ .. ++600
SeRRSHFABRAAR] ceceorecee «+-4008

ZOMBICHBBRPLPEMDI-HDRCANT /IN—YHRFE
ENTVET, BEOMBEER. FcB3YHH2RS
V=Y —EXTERMNRHTE W,

X6
+FLrF. RAELYF. 3ms ERXRI x4 (SP.38)

WTET — 7 (SP.171) «+vceceeeeenet 300/ 120F
2F v FErXx10, /x5 (SP.197) ---200- 90M
3mnA ERY % 10 (SP.5T6) +++++2-+2-+-200/3-
3x10mm% v > EZXx10 (SP.577) --100M-
3x14mmegfds v > EZX x5 (SP.582)

3mm7 vy v —x15 (SP.586) ++++++++-++100M"
FAAYIX K x10 (SP.595)cceceeeees 150/ -
ARILFEFPXI, Ax2, KXV + Tk x1, Omm

- -
—
K EBRARICIEZDOH—RKHBETT, 3x 18MMEIF R (2] eeeeeerrnaraeerecannns 150/ Ty —x2 (SPBO2) +vvrrrenreranees 300/ 90F3
BREMRELGSDIHRBRcOKRA. M. BE 3x10mM7S5v Iy yEUTER (5X) ++200M3 BARYT YR (87023)wveer ++++300/3-160M
BE. RERBSEZON—FICRALTTZW, F 1 1 R T TR TP PR PR PRI -820M €53 v o412 (87025) 400/3-160F3

CGERHTDOWT) EEDAR/TREI N TWHEAIEB, ERAH
MCHETY, BREBAULIXDOPE. REBL
EEO@P) LT THEMTY ., BROGEH5,000M%
X288, ZRRY—ERERBDET,

(BEREDCHAZE) KA OBERICH SBMELA
BEOHEEMICZDOH— K ESECITEMES. X7—/L.
BRE, BEd. BRELTEATIV., RAAFMR
McBIVEESLEBMEVWCLE, QOEHFS-00810-
9-1118. MAEL -HERNTHEEAH TS,

(BHVEDEES) nm 054-283-0003
xx 03-3899-3765 mm~amex)
R FH 8:00~20:00-+. H.#HH 8:00~17:00
FEVAI—FY MR—LR—=IFPRLZR
www.tamiya.com
For Japanese use only !

=328

ITEM 57709

BN EREE

=E ( ) -
)

*o— Y DfitEIIFERCEHEL 22 BAaBHY £T.

TAMIYA

0301 DN?ﬁ!EES# T422-8610

TAMIYA, INC. 3-7, ONDAWARA, SHIZUOKA-CITY, JAPAN.

8

57709 EXPERT BUILT MAD BULL




